The RANS CD manual is designed to be printable on 3-hole punched
paper on your home printer. If you have the pre-printed manual,

follow the directions for rotation below.

If you desire to NOT print the pages, you may use the features
available with ADOBE Reader to rotate the pages on your computer

screen.

After the manual pages are printed, rotate the Parts Drawing page
180° to face the Parts List page. See the diagram below.

5-6E5 COWOTE Il - FUSELAGE

|||||

2458

Parts Drawing page

Parts List page




d9Vd LX3N 33S
“IVANVIN dNOA INOH S

S3OVd TVNLOV LNISFdd3d LON AVIN
"AINO F'1dNVX3

00SC-0S

TIP RIB FOR RH WING IS A MIRROR

TIP RIB FOR LH WING SHOWN
IMAGE

S—7S COURIER

WING TIP RIB ASSEMBLY

O HONNd 3TOH-€

RREIMES

06/15/2011

3d9Vd ONIMVYHA S1dvd

'34N03S Ol "3ANIF ONIE-€ NI 30V'1d
"d3LNIdd 40 d3ddIHS SV TIVNNVIN S1dVd

‘L 4418



d9Vd LX3N 33S
“IVANVYIN INOA NOHS

S3OVd TVNLOV LNISFdd3H LON AVIN
"AINO F'1dNVX3

LL02/5L/9 005€-05
\\ ‘
o y
(=} /
o
o
X
z=
Za
o o+
34 = ™
oo — =
Z2 & @
: ::
Iz O ®n
oo n
Be n <
o~
=)=} | M
o 2y %
oo g [a
aog
FRE
__.a o,
o
m =
[
E m
L Y-ELE0IM HY - 3903 ONIQY3T IO 81 '+ = @
| T-€2£0IMd H1- 3903 ONIav31dID 81 '+ IN
b HPPSOIMAA HY - G1Y dIL ONIM "€
L TPS0IMd H1- 818 dIL ONIM '€
b H-ZLE0IMA HY - 3903 ONIMIVYL dI10 81 T
v 1-2280IMd H1- 3903 ONMIVAL dITO 81y 2 _ 3
vz L7-OdVY 13AR WANINATY .8/ ) R
R
ALIINVNO 939NNN 19vd NOILJId0S3a # NS
XTAW3SSY iy diL - ONIM - 9319N00 525
90-0500 39Vd 06/15/2011

3d9Vd NOILdI40S3d S1dvd d9Vd ONIMVYYHA S18vd

S3OVd ONINIVANTE 404 1vVid3d
'39Vd NOILdIFdOS3d S14dvd
ONIANOdSTHH0D
30V4 01,081 31VLOH
ANV 39Vd ONIMVHA S14vVd SAONTY
"d3AdNIE ONIY-€ N3IdO

¢ d41S



“IVANVIN §NOA NOHA
S3OVd TVNLOV LNISTHd3d LON AVIN

"AINO F'1dNVXH

1102/SL/9
20
i
-
=1y
v}
o2
fueine)
@) O du iy
[5s) _ fayas
./N w w
> ) p
S oA
48 2
=S
oo
= m s
I U-€LE0IMdA HY - 3903 ONIAv31 diNo 91y v IA na W_u
I T-€LE0IMdA H1-390d3 9NIAva1diTo 9id v > [
I H-7¥S0IMdM HY - 914 dIL ONIM '€ M z
I T-PSOIMdAM H1-91d dIL ONIM ‘€ &
L H-2LE0IMdM HY - 390a3 ONITIVEL dITO 9Id 2 m__
14 T-CLE0IMdA H1-39d3 ONITIVEL dITO gid 2 ~
4 L7-OdVVv L3N WANIANTY .8/ 7L
ALILNVYNO "3GNNN LYvd NOILdIYOS3A # m
ATGNISSY did dIL - ONIM - ¥319N0D S.-S
90-0G00 IOVd

d9Vd NOILdIHdO0S3d S14vd

1102/51/90

S0-3500

d9Vd ONIMVHA S1dvd

d3dNIg

NI d34NO3S TVNI4 NIHM
Jd9Vd NOILdI40S3Ad S1dvd
ONIANOdS3dd00 S30V4

3d9Vd ONIMVHA S1dvd

€ d41S



S$-17 Stinger - General Information

PAGE 00-1

# DESCRIPTION PART NUMBER QUANTITY
1. Flight Log Book FLIGHT LOG 1
2. Maintenance Log Book MAINTENANCE LOG 1
3. Assembly Manual ASSEMBLY MANUAL(17) 1
4. Text Manual TEXT MANUAL(17) 1
5. Figure Manual FIGURE MANUAL(17) 1
6. Raw Stock Kit KAAC0032 1
6. 7/8"x.058 x 40"  Anodized Aluminum Tubing KAAC0032-1 1
6. 3/8"x.058 x 3" Anodized Aluminum Tubing KAACQ032-2 1
6. 3/8" x.028 x 4" Anodized Aluminum Tubing KAAC0032-3 1
6. 1"x.058 x 23 1/4" Anodized Aluminum Tubing KAAC0032-4 1
6. 1/4" x .028 x 6" Anodized Aluminum Tubing KAACO0032-5 1
6. 1/2" x .035 x 216" Anodized Aluminum Tubing KAAC0032-6 1
6. 5/8"x.020 x 8" Anodized Aluminum Strip KAAC0032-7 1
7. #40 Silver Clecos #40CLECOS 5
8. #30 Copper Clecos #30CLECOS 10
9. Cleco Pliers CLECO PLIERS 1
10. Stinger Tail Logo Decal KPPLO005 2
11. Warning Label KPPL0O001 1
12. Safety Wire SAFETY WIRE 1
13. Loctite Blue LOC-TITE 1

11/30/00



Ny \\ ’ ,
_.f \ D
/ N7
Ql
O
33
N A 2
V7
7 P
H< )
> 72
/ 5
1 =]
/‘4 L~ -
0
"

RREMES S-17 STINGER
FUSELAGE e



PAGE 01-2

$-17 Stinger - Fuselage

# DESCRIPTION PART NUMBER QUANTITY
1. Fuselage KAFU0027
2. Serial Number Location —_— 1

2/21/00



00/92/01

TRAILING EDGE SPAR

0
Ig
’
7

N
/3
/.

/!
I

.
. ., ,
. . i
\, ., ., i
.
. N v i
a, ~u, 1 1
u, -, 1 1
lll - 1 1
., -, 1 L
N ~
~., ., 1] H
.~ e, i S
. ~ |
N .,
., i
N ., '
. - '
. o !
o, N
.
N -
P
PR NN
- N

RETVES

S—17 STINGER
KEEL INSTALLATION

’4
/

=gy

/
/

€10

REF. ENGINE
INSTALLATION

MD3752



PAGE 014
$-17 Stinger - Keel Installation
# DESCRIPTION PART NUMBER QUANTITY
1. $-17 Fuselage *** KAFU0027 0
2. 5-17 Keel KPFU0285 1
3. Keel Shim™* KAAC0032-7 0
4. 1/4" Shear Nut AN364-428A 4
5. 1/4" Bolt AN4-26A 4
6. 1/4" Thin Washer AN960-416L 8
7. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-64 2
8. Primer Mount Bracket KPFS0027 1
9. 1/8" Aluminum Washer EG-AW 4
10. Leading Edge Spar Attach Bracket SU-218-A 2
11. Trailing Edge Spar Attach Bracket SU-158 2
12. 1/4" Bolt AN4-31A 1
13. 5/16" Bolt ANS-34A 1
14. 5/16" Bolt AN5-30A 2
15. 5/16" Bolt AN5-23A 2
16. 5/16" Thick Washer AN960-516 8
17. 5/16" Shear Nut AN364-524A 4
18. 3/8" x.028 x 1 3/4" Anti Crush Bushing KAAC0032-3 0
19. 1/4" Tensile Nut AN365-428A 1
20, Anti Crush Bushing W-ANTI-CB-1 3/4 1
21. FWD Attach Bracket - LH KPCV0025-L 1
22. FWD Attach Bracket - RH KPCV0025-R 1
23. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 8
24. Upper Rib, Root Rib ™ KPWI0344 1
25. Switch Plate KPIP0Q041 1
26. AFT Attach Bracket - RH CC-AA-RH 1
27. AFT Attach Bracket - LH CC-AA-LH 1
28. 5/16" Tensile Nut AN365-524A 1
29. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 8
30. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 2

*Builder must fabricate from Raw Stock.
**Builder must modify.
***Referenced.

10/26/00



00/92/01

MD3742

RRRME3 S—-17 STINGER
RUDDER CONTROL SYSTEM




PAGE 01-6
$-17 Stinger - Rudder Control System
# DESCRIPTION PART NUMBER QUANTITY
1. Rudder Torque Tube * KAAC0032-4 0
2. Rudder Pedal Brace KPRD0051 2
3. Rudder Pedal Hoop KPRDO0050 2
4. Rudder Pedal Pivot Stop KPRD0054 8
5. Rudder Pedal Pivot KPRDO0052 4
6. Rudder Cable Guide HA-144 2
7. Screw PPP4-38Z 2
8. 3/16" Bolt AN3-6A 2
9. Small Cotter Pin MS24665-134 4
10. Rudder Cable KACS0024 2
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 12
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 10
13. Small Pulley Cable Keeper ** SP-CK 4
14. 3/16" Thin Washer AN960-10L 6
15. 3/16" Bolt AN3-7A 2
16. 3/16" Thick Washer AN960-10 6
17. 3/16" Bolt AN3-5A 2
18. 3/16" Shear Nut AN364-1032A 4
19. Rudder Cable Pulley AN210-1A 4
20. Pulley Attach Bracket KPCS0152 2
21. 3/16" Bolt AN3-10A 2
22. Loctite Blue LOC-TITE 0

*Builder must fabricate from Raw Stock.
**Builder must modify.

10/26/00



00/€L/6

SUER Y

L1—S

WHLSAS NdNLdd TvAddd d4ddnyg
dHONLLS

10



PAGE 01-8

$5-17 Stinger - Rudder Pedal Return System

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-10A 2
2. 3/18" Thin Washer AN960-10L 4
3. 3/16" Shear Nut AN364-1032A 3
4. Return Cable KACS0027 1
5. Small Pulley Cable Keeper ** SP-CK 2
6. Pulley AN210-1A 1
7. Pulley Bracket KPCS0159 1
8. 3/16" Bolt AN3-4A 1
9. 3/16" Thick Washer ANS60-10 3
10. Tang KPACO0038 2
11. 3#6"Bolt* e 0
12. 3/16" Nut * —— 0
13. 3/16" Bolt AN3-5A 1
14. Small Cotter Pin MS24665-134 2
15. Anti-Chafe Tape *** KSAC0003 12in

*See Control Stick Assembly.
**Builder must modify.
***Builder cuts in half.

9/13/00



ADLLS TOHLNOOD

INHLSAS
ddONILS 41—5 SUULER

6-10



PAGE 01-10
8-17 Stinger - Control Stick System Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. Control Stick End Cap CS-EC 1
2. Control Stick Grip Cs-G 1
3. Control Stick * KAAC0032-1 0
4. 3/16" Bolt AN3-6A 8
5. 1/4" Eyebolt AN43B-11A 1
6. Small Cotter Pin MS24665-134 3
7. Large Cotter Pin MS24665-285 2
8. 1/4" Castle Nut AN310-4 1
9. Pillow Block CS-PBF(4/5) 1
10. 3/16" Thick Washer AN960-10 18
11. 3/16" Shear Nut AN364-1032A 20
12. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
13. Control Stick Socket KPCS0139 1
14. 1/4" Thin Washer ANS60-416L 7
15. Pulley CS-PULL 2
16. 1/4" Eyebolt AN43B-13A 1
17. 1/4" Bolt AN4-16A 1
18. Control Stick Torque Tube KPCS0145 1
19. 1/4" Shear Acorn Nut 52NKTE-048 1
20. Glide CS-FGL 2
21. 5/8" Push-Puli Tube KPCS0147 1
22. 3/16" Bolt AN3-10A 2
23. 3/16" Bolt AN3-15A 2
24. 3/16" Thin Washer AN960-10L 12
25. Elevator Push Pull Tube Connect Bracket S2-SAB 2
26. 1/4" Tensile Nut AN365-428A 1
27. 1/4" Plastic Washer PwW-4 2
28. 1/4" Bolt AN4-7 1
29. Control Stick Link Tube KPCS0140 1
30. 1/4" Thick Washer AN960-416 5
31. Control Stick Pulley KPCS0141 1
32. Pulley Mount CS-PULMT 1
33. Alleron Cable KACS0025 1
34. Cable Keeper SP-CK 4
35. 3/32" Aluminum Pop Rivet 40APR1/8 1
36. Aileron Pulley AN210-2A 4
37. Turnbuckle RL-335-AT 2
38. 3/16" Bolt AN3-23A 1
39. Shackle RL-205-T 6
40. Hummertang T12-HT6 4

*Builder must fabricate from Raw Stock.

10/26/00



S-17 Stinger - Control Stick System Assembly (Continued)

PAGE 01-11

# DESCRIPTION PART NUMBER QUANTITY
41. 3/16" Clevis Pin MS20392-2C17 2
42 . Loc Ring RL 27 1/4 2
43. 3/16" Bolt AN3-7A 2
44 . 3/16" Bolt AN3-4A 4
45 . Safety Wire SAFETY WIRE 2
46. 1/4" Shear Nut AN364-428A 2
47. 1/4" Bolt AN4-23A 1
48. 1" End Cap 1 CAP 1

*Builder must fabricate from Raw Stock.

10/26/2000



00/9¢/01

ANTI-CRUSH
BUSHING
(PRE—INSTALLED)

RREFEIME3 S—17 STINGER
TAIL BOOM ASSEMBLY

MD3769

ci-lo



PAGE 01-13

$-17 Stinger - Tail Boom Assembly

# DESCRIPTION PART NUMBER QUANTITY

1. $-17 Tailboom Assembly KAFUO0029 1

2. 3/16" Bolt AN3-10A 4

3. 3/16" Thin Washer AN960-10L 10

4. 3/16" Bolt AN3-12A 2

5. 3/16" Thick Washer AN960-10 2

6. 1/4" Thin Washer AN960-416L 2

7. Tailboom Spreader Tube KPFU0289 1

8. 1/4" Bolt AN4-5A 2

9. $-17 Tailboom Extension KPFU0290 1
10. 3/16" Shear Nut AN364-1032A 6
11. 3/16" Nut Plate K-1000-3 1
12. 3/32" Aluminum Pop Rivet 40APR1/8 2
13. 1/4" Bolt AN4-56A 1
14. 1/4" Tensile Nut AN365-428A 1
15. Loctite Blue LOC-TITE 0
16. 1/4" Thick Washer AN960-416 2

10/26/00



10/80/5

SULER J

ATHNASSY TANVd LNANNYLSNI
dHDNILS 41-S

6GBEAN

vi-10



PAGE 0115

$§-17 Stinger - Instrument Panel

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Pan Head Screw 8X1/2 PHS 8
2. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 14
3. 8-17 Instrument Panel Side Plate - RH KPIP0039-R 1
4. $-17 Instrument Panel Cover KPIP0040 1
5. 8-17 Instrument Panel Side Plate - LH KPIP0039-L 1
6. S$-17 Instrument Panel - Standard KPIP0O042 1
6. S-17 Instrument Panel - Optional KPIP0043 1
7. Pitot Tube *** W-ASI-P 0
8. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 4
9. 1/4" Rubber Grommet MS35489-6 1

*Supplied with EGT Gauge.
**Supplied with CHT Gauge.
“**Referenced.

5/ 8/01



NOLLVTIVLSNI INIVHLSHY NV LVAS
dIONILS 41—-S SUULER

B8GREOA

3

PR,
yplniuiplvpy

LI FLLID

IFLIIFLEID

7 o
”,5:5,"5-’4
e

%
o
J':"’l'f
5

oo
O LA R
e
s

pe
AR
2 ’-’45,5 2,

00/8¢2/L L

gi-i0



PAGE 0117
S-17 Stinger - Seat & Restraint Installation
# DESCRIPTION PART NUMBER QUANTITY
1. §-17 Seat Assembly KAST0023 1
2. 8-17 Hooker Harness KSST0014 1
3. 3/16" Balt AN3-21A 2
4. 1/4" Bolt AN4-27A 1
5. 1/4" Thick Washer AN960-416 12
6. 1/4" Shear Nut AN364-428A 3
7. 1/4" Bolt AN4-12A 2
8. Seat Bottom Cover BPST0022 1
9. Seat Bottom Foam BPST0021 1
10. 3/16" Shear Nut AN364-1032A 6
11. 1/4" Quick Pin PIN 1/4X1.2 2
12. Seat Attach Angle KPST0051 2
13. 3/16" Bolt AN3-6A 2
14. 3/16" Thin Washer AN960-10L 4
15. Flute Tube KPST0052 2
16. 3/16" Bolt AN3-14A 2
17. 3/16" Steel Rivet SSPQ-68 2

11/30/00



ATANASSY THAHM % DHT dvidD NIVIA

7Y

NOILVTIV.LSNI

dAdONILS 41—S SULULEe o

L9LEdN

¢0/0t/v0



§-17 Stinger - Main Gear Leg & Wheel Assembly & Installation

PAGE 02-2

# DESCRIPTION PART NUMBER QUANTITY
1. 5/8" Loc Nut 5/8 LOC NUT 2
2. 5/8" Shim 5/8 SHIM 8
3. Nut* LG-MW-HUB-7 12
4. Washer* LG-MW-HUB-6 12
5. QOutside Rim * LG-MW-RIM-2 2
6. Seal Plate * LG-MW-HUB-5 2
7. Inside Rim * LG-MW-RIM-1 2
8. Valve Stem * LG-MW-HUB-8 2
9. ORing* LG-MW-HUB-4 4
10. Socket Head Cap Screw, 1"* LG-MW-HUB-2 6
11. Wheel Hub * LG-MW-HUB-3 2
12. 8" Hegar Main Gear Rim Kit LG-MW-RIM 2
13. 6" Hegar Main Gear Hub Kit LG-MW-HUB 2
14. 4 1/2" Brake Drum (LH/RH) 2211 2
15. 6" Tire (STD) LG-T 2
16. Socket Head Cap Screw, 1 3/4" * LG-MW-HUB-1 6
17 . 5-17 Gear Leg KPMGO0151 2
18 1/4" Bolt AN4-17A 2
19. 1/4" Thick Washer AN960-416 4
20. 1/4" Shear Nut AN364-428A 2

*Supplied with Main Gear Hub Kit.
**Supplied with Main Gear Rim Kit.

512102



00/12/L

e ATANASSY  WALSAS #IvVyd
dADNILS L1-S SIS

NMOHS ATEWISSY IMveE LHIY :3LON
9l

9
/ y ¢
NOILVY3dO d3IHLOONWS ¥O4 \ \@"\

31voiHENT ANV $3903 SNIQVY

0]}
(s3903 3714) \ -

\ $3903 Smavy
NNYQ 3xvig L 7
Li

—— e ——— —— ——— d

(S3Q1S H108) NuNL3IY ¥31138
¥04 L¥vdv HIHI¥NI SIT0H TI¥G

&, '
—
@\\ s 62
-~ \d
w2 RN o1
LU
|
RN \\\ ng\:‘
~ ~ | -
|1 lz"_'_-—. - .
/| | // <> . ///
~— ~
¥OILS TOYINOD ez ¥2 "'«\)/,/\3
\
. <<_
Loz ~
dbﬁ{b s
1

€20



PAGE 024
$-17 Stinger - Brake System Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. Wire Stop/Screw 2360 2
2. Brake Cable Housing, 80" B-CH 2
3. Brake Wire ** TR-PW 12 ft
4. Long Black Nylon Ties LG-N-TIE 6
5. Cable Conduit Ferrule End Cap 80-0002-01 4
6. 3/16" Bolt AN3-5A 4
7. 3/16" Thick Washer AN960-10 8
8. 3/16" Shear Nut AN364-1032A 4
9. Loctite Blue LOC-TITE 0
10. Cam Bolt 2269-7 2
11. Wire Swivel/Screw Stop 2361 2
12. Brake Nut 2269-1 2
13. Loc Washer 2269-2 2
14. CamArm - LH KPBS0028-L 1
15. Assembly Plate - LH 2269-4 1
16. Brake Pad 2269-5 4
17. Spring 2269-6 4
18. Cam Arm - RH KPBS0028-R 1
19. Assembly Plate - RH 2269-9 1
20. Brake Lever KSBS0009 1
21. Brake Lever Bracket KSBS0011 1
22. Aluminum Bushing, 3/8" x .058 ** KAAC0032-2 0
23. Wire Attach Rod KPBS0011 1
24. Bolt* KSBS0011-1 1
25. Loc Washer * KSBS0011-2 1
26. Nut*™ KSBS0011-3 1
27. Bracket Clamp * KSBS0011-6 1
28. Bolt* KSBS0011-7 2
29. Countersunk Socket Head Screw KSHWO0017 1
30. Brake Cable Adjustment KPBS0021 1
31. Ferrule Nut* KSBS0011-4 1
32. Ferrule * KSBS0011-5 1
33. Safety Wire SAFETY WIRE 0
34. Cable Ferrule/Nut KSBS0012 1
35. Park Brake Tab KPBS0027 1

*Supplied pre-assembled with KSBS0011.
**Builder must fabricate or cut to length from Raw Stock.

10/26/00



ATEWASSY TATHMTIVL 00/sel8

dAONILS AT-SSUUCER Y

8l

91
8LLEQN ‘,a‘a //////, ’/////, L1

/

$374v3 ¥3dANy
G-20



S-17 Stinger - Tail Wheel Assembly

PAGE 02-6

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-7A 2
2. 1/4" Bolt AN4-17A 3
3. Control Stick End Cap CS-EC 1
4. 3/16" Thin Washer AN960-10L 8
5. 3/16" Shear Nut AN364-1032A 1
6. 3/16" Bolt AN3-13A 1
7. "S"Hook TW-SHOOK 2
8. Return Spring TW-S-SPR 2
9. 3/16" Bolt AN3-7A 2
10. 1/4" Tensile Nut AN365-428A 1
11. Tailwheel Swivel Stub TW-SS 1
12. Tail Spring TW-TS(10) 1
13. Fork TW-F(10) 1
14 . Steer Horn TW-SH(10) 1
15. 1/4" Thin Washer AN960-416L 2
16. 5/8" Washer TW-5/8W 4
17. Tailwheel (Rubber with precision bearing) TW-TW 1
18. Large Cotter Pin MS24665-285 1
19. 1/4" Shear Nut AN364-428A 2
20. Chain TW-C 2
21. Grease Fitting * GREASE FITTING 0
22. 3/16" Tensile Nut AN365-1032A 4
23. Gear Strap KPTGO0036 1
24 . 3/16" Thick Washer AN960-10 2
25. Hummertang T12-HT6 2
26. 3/16" Large Washer AN970-3 2

*Supplied with TW-SS.

12/4/2006



LO/LL/9

LNOOW dANIONA AdZI'TVOO0d

JHONILS 41-S SUUEkR Y

C9L¢ON

=
W
-

T e 0006 Bae—s
AN WA\



$-17 Stinger - Engine Mount - Rotax 447, 503

PAGE 03-2

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-25A 4
2. 1/4" Large Washer AN970-4 4
3. Barry Mount 22001 4
4. Spacer Bushing, 3/8" x .058 x 1 1/4" EG-B-3/8X1 1/4 4
5. Engine Mount Plate - Upper KPPWO0151 2
6. Mount Angle, RH KPPWOQ150-R 1
7. 5/16" Thin Washer AN960-516L 4
8. 5/16" Shear Nut AN364-524A 2
9. 5/16" Boit AN5-31A 2
10. Mount Angle, LH KPPWO0150-L 1
11. 1/4" Bolt AN4-12A 4
12. Engine Mount Plate - Lower KPPW0152 2
13. 1/4" Thick Washer AN960-416 10
14. 1/4" Tensile Nut AN365-428A 8
15, 1/8" Aluminum Washer EG-AW 16
16. Hummertang T12-HT6 2

6/11/01



LO/LLIY

TC PRIMER PUMP

RRAMES S-17 STINGER
447 /503 ENGINE/PROP/MUFFLER

£-€0



S-17 Stinger - Engine - Rotax 447, 503

PAGE 034

# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Thick Washer AN960-516 12
2. Muffler, 447 & 503 KSEX0006 1
3. Muffler Springs, 447 & 503 EG-MUFF-SPRINGS 6
4. 7/16" Thick Washer AN960-716 12
5. Exhaust Manifold, 447 KSEX0014 1
5. Exhaust Manifold, 503 KSEX0008 1
6. Propeller KSPWO0056 1
7. Rotax 447 Engine EG-EG-447 1
7. Rotax 503 Engine EG-EG-503 1
8. Engine Loc Washer * — 0
9. Nut* — 0
10. Throttle Cable, 10', 447 & 503SC & 503DC EG-T-CAB 1
11. Prop Plate *** ———-- 0
12. 8mm x 120mm Bolt M8X120 BOLT 6
13. Air Filter, K& N, 447 & 5035C EG-AF 1
13. Air Fitter, K & N, 503DC EG-AF 2
14. Ccarb Clamp* e 0
15. Carb Clamp * ——— 0
16. Carb Boot* 0
17. Cable Housing, 9', 447 & 503SC EG-T-CAB-H 1
17. Cable Housing, 9', 503DC EG-T-CAB-H 1
18. Bing Carburetor * --—-- 0
19. Air Filter Clamp ** —— 0
20. Muffler Elbow, 447 & 503 KAEX0008 1
21. 8MM Nut 8MMX1.25 NUT 6
22. Cable Ferrule Cap, 447 & 503SC ENDCAP-12000 1
22. Cable Ferrule Cap, 503DC ENDCAP-12000 2
23. 10MM Shoulder Screw* e 0
24. 10MM Loc Washer  emee 0
25 Exhaust Gasket * - 0
26. 2" IVO Prop Spacer 2-IvO-SP 1
27. Single Primer Pump Kit, 447 & 503SC SINGLE PRIMER(6) 1
27. Dual Primer Pump Kit, 503DC DUAL PRIMER(6) 1
28, Safety Wire SAFETY WIRE 0
29. Throttle Splitter, Dual Carb, 503DC KAPWO0004 1
30. Stepped Ferrule™ e 0
31. ZipTies ZIP TIES 2

****Supplied with Prop.

*Supplied with Engine.
**Supplied with Filter.
***Supplied with Throttle Splitter.

3/ 6/01



oo/Lzrz

INNOW ¥ATIINN €0S/ Lt
AAONILS AT1-S SWEY
SN |

'SANO ¥3ONOT_HLM S1708
ONILSIX3 3IV1d3H "ONITMOD
ONN00D £0S 3HL 40 d0L
JHL NO S1708 ¢ 353HL
Ol SINNOA ¥3T44NAN 3HL

)‘/ / GILCAN
" Vd

L _/i 5-€0



PAGE 036

§-17 Stinger - Muffler Mount - Rotax 447, 503

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-20A 2
2. 1/8" Aluminum Washer EG-AW 4
3. Barry Mount 22001 2
4. 8MM x 30MM Bolt M8X30 BOLT 3
5. FWD Mount Plate EG-FMP(12/14) 1
6. AFT Mount Plate EG-AMP(12/14) 1
7. 5/16" Thick Washer ANS60-516 6
8. 5/16" Loc Washer AN935-516 3
9. 1/4" Shear Nut AN364-428A 2
10. Spacer Bushing, 3/8" x .058 x 1 1/4" EG-B-3/8X1 1/4 2

12/ 4/00



SULER Y

NOILLVTIVLSNI dHAHT A TLLOYHL
dADNILS AT—S

FATARA) ]

dO1S 318v3 IF1L10dHL

ONISNOH 318vY> I11L0YHL

oo/Le/e

L-€0



PAGE 03-8

S$-17 Stinger - Throttle Lever Installation

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 2

2. Throttle Lever Knob KPCS0194 1

3. Throttle Lever Friction Block KPCS0143 1

4. Throttle Cable Attach Tab KPCS0151 1

5. Wire Swivel/Screw Stop 2361 1

6. Throttle Lever Stop Ring KPCS0144 3

7. Throttle Lever KPCS0142 1

8. 3/16" Bolt AN3-10A 1

9. 3/16" Shear Nut AN364-1032A 3
10. 3/16" Bolt AN3-11A 1
11. 1/8" Roll Pin, 1" 20032446 1
12. 3/16" Bolt AN3-12A 1
13. Safety Wire SAFETY WIRE 0
14. 3/16" Thin Washer ANS60-10L 3
15. 3/16" Thick Washer ANS60-10 1

9/20/00



LO/ELIZL

SINANANULSNT % "TVOI4d.LOHTH
dIDNILS 41-S SUULER

‘NOISH3A 16VIS DLD3T3
d04 SNOILONYLSNI
NOLLYTIVISNI 804 IVIINVA
3ANIONZ Ol ¥343d

WM ONd
GZ8CAN ANNONY SdviMm

(413

3dvl WL

HUM dvd
\ NMORE
= Va0 a3y ALHM

[ = n———r

—4{“|||
2

J

i

/!

WOVI8/MOT3A &
MOT13A B \
WOVIE/MOTI3A 304V &
MOV18/MOTIZA 304V
-
e /
é T——— L T
6\
Gl/<>\ Gl 91/<>“‘~g1
L u
\=
3dvl IVDIN10313
HLM dvD
g vl L
~
|~ /(5\
Sl Gl Sl Sl
2 ~z el
9
\5
¥ Y i
7 /S / ,t % /
— =
£l €1l [ J °
©
= = - (2] m L3
o |22 3% A 2 g A3
1 3 A Qu z M
~§ 2 & i/ as a 3
:ao P %

6-€0



§-17 Stinger - Electrical & Instruments - Without Electric Start

NOTE: Gauges may vary, consult directions provided with gauge for wiring diagram.

PAGE 03-10

# DESCRIPTION PART NUMBER QUANTITY
1. RPM/Hour Meter KSIP0008 1
2. Dual Cylinder Head Temperature Gauge KSPWO0012 1
3. Exhaust Gas Temperature Gauge * KSPWO0008 0
3. Dual Exhaust Gas Temperature Gauge * KSPWO0009 0
4. Altimeter * KSAV0001 0
5. Air Speed Indicator, 0-120 KSAV0004 1
6. Straight Withdrawal Fitting 8330 1
7. Line Clamp, 3/8" FS-LCL 3/8 2
8. 1/4" Biue Pitot/Static Line FS-FL 30 in
9. Pitot Tube W-ASI-P 1
10. 14 Gauge Eye Terminal, Blue 3/16" IP-7102 4
11. Ignition Switch MS35058-22 2
12. 14 Gauge Black Wire 14 GA WIRE/BLACK 12 ft
13. 14 Gauge Eye Terminal, Blue, 5/32" KSES0003 4
14 . 4-Plex Wire 538260 9 ft
14 . 4-Plex Wire (Optional EGT) 538260 9 ft
15. 14 Gauge Splice (Optional EGT) IP-7132 4 ft
15. 14 Gauge Splice IP-7132 8 ft
*Optional.

12/18/2001



g "

T
//\l m

00/LL/S0

DRILL OUT
O 1/47

®
& T—11

15— By S~
LONG SIDE  jg—_ \%@ 9%
IS BASE Y
10

ﬂ/
~ 0~
~

12 /702 O
R & ;
o 1
oy T30
~e—10
df/o\\m@
] NN
7 ~ T —
10 m@\/@ T
/lll//
T —

VERTICAL STABILIZER ASSEMBLY

MD3724

I-v0



$-17 Stinger - Vertical Stabilizer Assembly

PAGE 04-2

# DESCRIPTION PART NUMBER QUANTITY
1. Vertical Stabilizer Skin KPCV0030 1
2. 1/8" Lacing Rope TG-ROPE 1 ft
3. 3/16" Balt AN3-13A 2
4. 1"End Cap 1 CAP 2
5. 3/32" Aluminum Pop Rivet 40APR1/8 6
6. Stainless Steel Hinge W-HB 1
7. 1/4" Bolt AN4-15A 1
8. 1" Compression Tube Fitting TC-1 1
9. 3/16" Insert Nut I-NUT 1
10. 3/16" Thin Washer AN960-10L 8
11. 3/16" Shear Nut AN364-1032A 9
12. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 26
13. AFT Gusset, Vertical Stabilizer KPVS0045 2
14. FWD Gusset, Vertical Stabilizer KPVS0046 2
15. Morizontal Stabilizer Attach Bracket §2-SAB 4
16. Vertical Stabilizer Spreader Tube KPVS0047 1
17. Upper Brace * KAAC0032-6 0
18. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 4
19. 3/16" Bolt AN3-14A 4
20. Vertical Stabilizer Spar KPVS0049 1
21. Vertical Stabilizer Leading Edge KPVS0050 1
22. Horizontal Stabilizer Boom Strap TG-HSBS 2
23. Lacing Wires, 36" x 1/8" TG-LW 2
24. Upper Rib KPVS0009(14) 1
25. Lower Rib KPVS0010(14) 1
26. Lower Brace * KAAC0032-6 0
27. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4
28. Vertical Brace * KAAC0032-6 0
29. 3/16" Bolt AN3-16A 3
30. 3/16" Thick Washer AN960-10 9
31. Aluminum Bushing, 1/4" x .028 x 1 3/16" * KAAC0032-5 0
32. 3/32" Aluminum Pop Rivet 40APR1/4 2
33. Aluminum Doubler, 7/8" x .058 x 5" * KAAC0032-1 0

*Builder must fabricate from Raw Stock.

512/00



LTGWNASSY  MAZITIEGVLIS TVINOZIgoH

JHONILS 41—F65 SlUEkd

9CLEAN



$-17 Stinger - Horizontal Stabilizer Assembly

PAGE 044

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-14A 6
2. 3/16" Thick Washer AN960-10 12
3. Top AFT Cable TG-TAC(14) 2
4. 1/4" Bolt AN4-15A 6
5. Stainless Steel Hinge W-HB 4
6. 3/32" Aluminum Pop Rivet 40APR1/8 10
7. Horizontal Stabilizer Spar KPHS0034 2
8. 1" Compression Tube Fitting TCA1 6
9. 3/16" Insert Nut I-NUT 6
10. 3/16" Bolt AN3-13A 6
11. 3/16" Shear Nut AN364-1032A 7
12. Horizontal Stabilizer Spreader Tube TG-HSST-15 2
13. Inboard Rib, LH KPHS0005-L(14) 1
13. Inboard Rib, RH KPHS0005-R(14) 1
14. Diagonal Brace * KAAC0032-6 0
15. Quter Brace * KAAC0032-6 0
16. Quter Rib, LH KPHS0006-L(14) 1
16. Quter Rib, RH KPHS0006-R(14) 1
17. Horizontal Stabilizer Leading Edge TG-HSLE-15 2
18. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
19. 1/4" Thick Washer AN960-416 2
20. 1/8" Lacing Rope TG-ROPE 24 ft
21. Lacing Wires, 36" x 1/8" TG-LW 4
22. Horizontal Stabilizer Skin, RH TG-HSSKIN-R-15 1
23. Horizontal Stabilizer Skin, LH TG-HSSKIN-L-15 1
24. Top Forward Cable KAHS0023 2
25. Lower AFT Cable KAHS0021 2
26. Lower Forward Cable KAHS0022 2
27. 1"End Cap 1 CAP 2
28. 3/16" Bolt AN3-4A 2
29. 3/16" Tensile Nut AN365-1032A 6
30. 3/32" Aluminum Pop Rivet 40APR1/4 2
31. Aluminum Doubler, 7/8" x .058 x 5" * KAAC0032-1 0

*Builder must fabricate from Raw Stock.

5/12/00



ATHINASSYV dd4ddnNyd poitere
JHONILS LT-S SUULER Y

0SLE0N
/0 0L LNO T1I8a

/—S:L

\.,/—ZI.

+——01
|

“"""‘--g|:_t6l /—8|.

J/1 0L 1n0 11¥a



PAGE 04-6

$-17 Stinger - Rudder Assembly

# DESCRIPTION PART NUMBER QUANTITY
1. 1"End Cap 1 CAP 1
2. 3/16" Boit AN3-13A 1
3. 1" Compression Tube Fitting TC-1 1
4. 3/16" Insert Nut I-NUT 1
5. 3/16" Bolt AN3-15A 3
6. 3/32" Aluminum Pop Rivet 40APR1/8 3
7. Rudder Trailing Edge TG-RTE(14) 1
8. Rudder Skin TG-RSKIN-14 1
9. 1/4" Bolt AN4-15A 1
10. 3/16" Thick Washer ANS60-10 16
11. 3/16" Shear Nut AN364-1032A 4
12. 3/16" Castle Nut AN310-3 2
13. Small Cotter Pin MS24665-134 2
14. Rudder Brace * KAAC0032-6 0
15. Rudder Spar TG-R&(14) 1
16. 1/4" Nut Plate MS21047-04 1
17. Rudder Horn, LH TG-RHL 1
17. Rudder Horn, RH TG-RHR 1
18. 1/4" Bolt AN4-13A 1
19. Stainless Steel Hinge W-HB 2
20. 3/16" Bolt AN3-15 2
21. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 4

*Builder must fabricate from Raw Stock.

2/21100



00/€1/6

ATHNESSY HOLVAATA
JADNILS Z1—S SlUER Y

LGLEQN /

T4

61
N
g, 02

V_/K';\—QL

.
.

lo—2

L L'“’\. ]
8L
82_5\8 ",‘:.v""

/1 01 1n0 118d

L-v0



S-17 Stinger - Elevator Assembly

# DESCRIPTION

PART NUMBER

PAGE 04-8

QUANTITY

OO ~NOOOULSA, WNPE

Elevator Skin, LH
Elevator Skin, RH

3/16" Bolt

3/16" Thick Washer
Elevator Trailing Edge
3/32" Aluminum Pop Rivet
3/16" Nut Plate

3/16" Insert Nut

Loc Ring

. 1/4" Castle Nut

. 1" Compression Tube Fitting
. Male Rod End, 1/4" x 1/4"

. 1/4" Plain Nut

. 1/4" Plastic Washer

. 1/4" Bolt

. Elevator Yoke

. Small Cotter Pin

. 3/16" Castle Nut

. 1/4" Bolt

. Loctite Blue

. Stainless Steel Hinge

. Elevator Spar

. 3/16" Bolt

. 3/16" Shear Nut

. Elevator Push Pull Tube

. 3/16" Aluminum Pop Rivet - Cherry Q
. Elevator Horn

. 3/16" Bolt

. Elevator Brace *
. 3/16" Bolt

. 1"End Cap

*Builder must fabricate from Raw Stock.

TG-ES-L
TG-ES-R
AN3-14A
AN960-10
TG-ETE
40APR1/8
K-1000-3
I-NUT

RL 27 5/16
AN310-4
TC-1

NM-4
AN345-416
PW-4
AN4-7
TG-EY(14)
MS24665-134
AN310-3
AN4-15A
LOC-TITE
W-HB
TG-ESPAR
AN3-14A
AN364-1032A
KPCS0146
AAPQ-62
TG-EH-A
AN3-13A
KAAC0032-6
AN3-15

1 CAP

N

=
A PROMNMNNPEAPFRPORLPNPODRMEDIDEDNMNNDNMNDNENNMNEAEBREANNOWRAPRPE

10/26/2000



NOTE: RH SIDE SHOWN

MD3708

RRARINMESS—-17 STINGER
WING FRAME AND COVERING



$-17 Stinger - Wing Frame and Covering

PAGE 05-2

# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tip Bow W-TIP-143 2
2. 3/32" Aluminum Pop Rivet 40APR1/8 28
3. 3/16" Nut Plate K-1000-3 14
4. Stainless Steel Hinge W-HB 14
5. 3/16" Bolt AN3-13A 2
6. Upper Rib - Root Rib KPWI0242(4/5) 2
7. Rib#1-Tip Rib KPWI0250 2
8. Rib#2 - Tip Rib KPWI0251 2
9. Rib#3-Tip Rib KPWI0252 2
10. Rib#4 - Tip Rib KPWI0253 2
11. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 55
12, Trailing Edge Spar Assembly, LH KAWI0014-L 1
12. Trailing Edge Spar Assembly, RH KAWI0014-R 1
13. Leading Edge Spar Assembly, LH KAWI0013-L 1
13. Leading Edge Spar Assembly, RH KAWI0013-R 1
14, S-17 Center Cover KPCV0024 1
15. 3/16" Thin Washer AN960-10L 4
16. #6 Small Pan Head Screw 6RX1/2 PHS 3
17. Contour Fitting CON-2 14
18. Top Rib W-T-RIB-143 14
19. Rib Tip RIB-TIP 46
20. Bottom Rib W-BOT-RIB-143 16
21. Shim KPACO0110 6
22. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 8
23. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 40
24, 3/16" Bolt AN3-21A 12
25. Jury Strut Attach Tang, AFT S$5/6/12-W-ASTAT 2
26. Jury Strut Attach Tang, FWD S5/6/12-W-FSTAT 2
27. 3/16" Bolt AN3-16A 4
28. Compression Tube W-10-143 4
29. Drag Brace KPWI0245(4/5) 2
30. Compression Tube KPWI0246(4/5) 2
31. Drag Brace #1 W-DB-1-143 2
32. Compression Tube KPWI0334 2
33. 3/16" Thick Washer ANS60-10 4
34. 3/16" Tensile Nut AN365-1032A 4
35, Wing Cover, LH KPCV0031-L 1
35. Wing Cover, RH KPCV0031-R 1
36. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 12
37. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 16

2/21/00



REF. AILERON
ASSEMBLY

£-G0

00/9¢/01

VERY
IMPORTANT
RIVET,
SEE TEXT

IMPORTANT
RIVET,
MD37386 SEE TEXT

RREFENMESS S—17 STINGER
AILERON PUSH PULL TUBE SYSTEM



S-17 Stinger - Aileron Push-Pull Tube System

PAGE 05-4

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-22A 2
2. 1/4" Thin Washer AN960-416L 7
3. Male Rod End 1/4" x 1/4" NM-4 8
4. 1/4" Bolt AN4-7A 4
5. 1/4" Shear Nut AN364-428A 5
6. 3/16" Large Washer AN970-3 2
7. 1/4" Plain Nut AN345-416 4
8. Aileron Push Pull Tube - Bellcrank/Aileron KPCS0148 2
9. Bearing Flange BR-FLNG 6
10. Bell Crank AlL-2/1BC 2
11. Aileron Push Pull Tube - Bellcrank/Control "T" KPCS0149 2
12. Bell Crank Gusset, LH CS-BELGU-LH 1
12. Bell Crank Gusset, RH CS-BELGU-RH 1
13. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 34
14. Compression Tube Doubler CS-CTD 2
15. 1/4" Large Washer AN970-4 6
16. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 24
17. 3/16" Bolt AN3-7A 2
18. Aluminum Bushing, 1/4" x .028 x 3/8" * KAAC0032-5 0
19. 3/16" Shear Acorn Nut 22NKMO02 2
20. 1/4" Bolt AN4-37A 1
21. 1/4" Shear Acorn Nut 52NKTE-048 2
22. Push Pull Tube Guide KPCS0150 2
23. Push Pull Tube End Fitting CS-3/4PTEF 8
24. Control Stick Tee KPCS0188 1
25. 1/4" Thick Washer AN960-416 9
26. 1/4" Bolt AN4-13 1
27. Bearing SR4APP 6
28. Stand Off, 3/4" x 3/4" S0O-3/4X3/4 1
29. 1/4" Castle Nut AN310-4 1
30. Loc Ring RL 27 1/4 1
31. Loctite Blue LOC-TITE 0

*Builder must fabricate from Raw Stock.

5/10/2000



00/Lere

MD3733

RREAYMES S-17

STINGER

NOTE: LH SIDE SHOWN

ROOT RIB TENSIONING SYSTEM

6-S0



PAGE 05-6

$-17 Stinger - Root Rib Tensioning System

# DESCRIPTION PART NUMBER QUANTITY
1. Root Rib - Wing, LH KAWI0012-L 1

1. Root Rib - Wing, RH KAWI0012-R 1
2. #8 Pan Head Screw 8X1/2 PHS 84
3. 1/4" Tensile Nut AN365-428A 4
4. 1/4" Thin Washer AN960-416L 8
5. 1/4" Bolt KSHWO0049 4
6. "L" Bracket KPWI0236 4
7. 3/16" Bolt AN3-5A 4
8. 3/16" Thin Washer AN960-10L 8
9. 3/16" Tensile Nut AN365-1032A 4

2/21/00



0o0/L2/e

ATHNASSY dVId TAXIA
dADNILS L1-S SISk Y

6ELEAN

150



PAGE 05-8
S-17 Stinger - Fixed Flap Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer AN960-10L 12
2. 3/16" Bolt AN3-10A 2
3. 3/16" Bolt AN3-14A 2
4. Ailleron Clip W-A-CLIP 2
5. Aluminum Bushing, 1/4" x .028 x 1/2" * KAAC0032-5 0
6. Small Cofter Pin MS24665-134 6
7. 3/16" Bolt AN3-13A 6
8. 3/16" Bolt AN3-15 6
9. 3/16" Thick Washer ANS60-10 16
10. 3/16" Castle Nut AN310-3 6
11. Stainless Steel Hinge W-HB 6
12. 1" End Cap 1 CAP 2
13. 3/16" Nut Plate K-1000-3 6
14. Aileron/Flap Horn Attach Angle, LH S6-W-AHAA-L 1
14. Aileron/Flap Horn Attach Angle, RH S6-W-AHAA-R 1
15, 3/16" Shear Nut AN364-1032A 8
16. 3/32" Aluminum Pop Rivet 40APR1/8 14
17. Flap Frame S4/5-W-FF-143 2
18. 3/16" Bolt AN3-4A 6
19. Flap Horn ** UNI-HORN 2
20. Fixed Flap Mount KPFLOO15 2
21. 3/16" Shear Acorn Nut 22NKMO02 4
22. Flap Skin, LH W-FS-L 1
22. Flap Skin, RH W-FS-R 1
23. 3/16" Large Washer AN970-3 2
24. 1" Compression Tube Fitting TC-1 2
25. 3/16" Bolt AN3-24A 2

*Builder must fabricate from Raw Stock, refer to text for instructions.
**Builder must modify.

4/14/00



00/sziv

RARINNISS S—17 STINGER
AILERON ASSEMBLY

MD3735

6-50




PAGE 05-10
S-17 Stinger - Aileron Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. Aileron Covering W-AS-LH 1
1. Aileron Covering W-AS-RH 1
2. Aileron Horn UNI-HORN 2
3. 3/16" Nut Plate K-1000-3 8
4. 3/32" Aluminum Pop Rivet 40APR1/8 18
5. 3/16" Bolt AN3-10A 2
6. 3/16" Bolt AN3-14A 2
7. Aileron Clip W-A-CLIP 2
8. 3/16" Thin Washer AN960-10L 8
9. 3/16" Thick Washer ANS60-10 18
10. Stainless Steel Hinge W-HB 8
11. 3/16" Castle Nut AN310-3 8
12. Small Cotter Pin MS24665-134 8
13. 3/16" Bolt AN3-15 8
14. 3/16" Shear Acorn Nut 22NKMO02 2
15. 1" End Cap 1 CAP 2
16. 3/16" Bolt AN3-13A 8
17. 3/16" Shear Nut AN364-1032A 6
18. Aluminum Bushing, 1/4" x .028 x 1/2"* KAAC0032-5 0
19. 3/16" Bolt AN3-4A 4
20. Aileron/Flap Horn Attach Angle, LH S6-W-AHAA-L 1
20. Aileron/Flap Horn Attach Angle, RH S6-W-AHAA-R 1
21. Aileron Frame $4/5-W-AF-143 2

*Builder must fabricate from Raw Stock.

4/26/00



oo/ie/e

RREYMES S—17 STINGER

AILERON AND FLAP TENSION RIB

MD3732

LE-GO



S-17 Stinger - Aileron & Flap Tension Rib

PAGE 05-12

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 40
2. Aluminum Strip, 5/8" x .020 x 18" AF-TRS 4
3. 3/16" Nut Plate K-1000-3 8
4, 3/32" Aluminum Pop Rivet 40APR1/8 24
5. Aileron Flap Tension Bolt 10/32 X 2 1/2SSPAN 8
6. Aileron Flap Tension Rib AF-TR 4

2/21/00



VDO 6 dUdONILS 41-S SULSiRd

NOILVTIVLSNI NV ATHWHSSV MNVL "THANA

9¢

60/CON

N NN
[ NN
= T—

-

-,

SRR

Y
\

3Ovd ONIMIAQD ANV °
JAVHS ONIM JONIN3IA3Y

00/vLiLE

1-90



PAGE 06-2
S-17 Stinger - 9 Gallon Fuel Tank Assembly and Installation
# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 6
2. Wing Tank - AFT Mount Bracket, RH KPFS0011-R 1
3. Outer Tank Support KPWI10244(4/5) 1
4. Fuel Tank, RH KPFS0005-R 1
5. U Bracket KPAC0055 1
6. Tank Withdrawal Fitting KPFS0017 2
7. Attach Bracket 52-SAB 1
8. Compression Tube * W-10-143 0
9. 3/16" Bolt AN3-3A 7
10. 3/16" Thick Washer ANS60-10 8
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 15
12. 90 Withdrawal Fitting 8342 2
13. 1/4" Large Washer AN970-4 1
14. 1/4" Shear Nut AN365-428C 1
15. 3/16" Bolt AN3-14A 1
16. 3/16" Shear Nut AN364-1032A 1
17. Vent Tube KPFS0020 1
18. Conduit Adjuster Assembiy KSFS0014 1
19. Fuel Cap KSFS0007 1
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
22. Bead Chain - Retainer Sleeve/Detachable Sleeve KSHWO0014 1
23. #3 Bead Chain KSHW0012 7in
24. Bead Chain - End Coupling KSHWO0013 1
25. Plastic Retainer KPFS0012 1
26. 1/8" Small Brass Washer AN960-B4 1
27. Plastic Baffle *** KSFS0012 0
28. Rubber Gasket *** KSFS0013 0
29. O-Ring KSFS0009 2
30. Rubber Washer KSFS0010 2
31. 1/2" Thick Washer ANS60-816 2
32. Nut-Flared Tube Bulkhead ANS24-5D 2
33. Thread Sealant ** KSAC0014 0
34. Loctite Blue LOC-TITE 0
35. 1/4" Plain Nut AN345-416 1

*Referenced from Frame and Covering.
**Thread Sealant (builder provides) is recommended but Loctite Blue can be used.
**Supplied with Fuel Cap.

2/21/00



oo/ié/e

\ TC CARBURETOR
1

(PULSE LINE TO ENGINE)

ST-16 TANGS
ON ENGINE
MOUNT

TO CARBURET
__TO CARBURETOR

RRRFRINME3S S-17 STINGER
FUEL SYSTEM

£-90

MD3855



PAGE 06-4

$-17 Stinger - Fuel System

# DESCRIPTION PART NUMBER QUANTITY

1. Line Clamp, 3/8" FS-LCL 3/8 14

2. 1/4" Blue Fuel Line FS-FL 25 ft

3. Wire Casing IP-WCASE 2 ft

4, Primer Pump Kit ** SINGLE PRIMER(6) 0

5. Primer Fuel Line T * PRIME-LINE-T 0

6. Fuel Filter FS-FIL 1

7. Straight Withdrawal Fitting 8330 3

8. Fuel Shut Off Valve FS-S-OFF 1

9. Zip Ties ZIP TIES 10
10. Safety Wire SAFETY WIRE 0
11. Fuel Mixer Block FS-FMB 1
12. Sump Drain Valve 8336 1
13. 3/16" Shear Nut AN364-1032A 4
14. Line Clamp, 5/16" 1.D. FS-LCL 5/161D 4
15. 3/16" Bolt AN3-11A 2
16. 3/16" Thick Washer AN960-10 2
17. Fuel Line Y Connector 8345 1
18. 3/4" Cushioned Tube Clamp MS$S21919-DG12 2
19. Loctite Blue LOC-TITE 0
20. 90 Withdrawal Fitting 8342 2
21. Primer Pump * PRIME-PUMP 0
22. 1/8" Primer Line PRIMER LINE 6 ft
23. 5/16" Overflow Hose EGCS-OFH 1 ft
24. Shrink Wrap KSACO0006 5in
25. 3/16" Bolt AN3-7A 2

*Supplied with Primer Kit.
**Referenced.

2/21/00



TaNAd JHONILS L1-S SULgR

ANVL ONIM "TVNd "TVNOILAO —LNNOW MNV.L

9Z

Or6Lan

39¥d INIMIAQD ANV °
IAVYYS ONIM JONIYI 43T

00/vLiLL

G-90



PAGE 06-6
S-17 Stinger - Fuel Tank Mount - Optional Dual Wing Tank
In addition to the Single Tank System
# DESCRIPTION PART NUMBER QUANTITY
1. Wing Tank - Mount Bracket KPFS0007 6
2. Wing Tank - AFT Mount Bracket, LH KPFS0011-L 1
3. Outer Tank Support KPWI0244(4/5) 1
4. Fuel Tank, LH KPFS0005-L 1
5. U Bracket KPACO0055 1
6. Tank Withdrawal Fitting KPFS0017 2
7. Attach Bracket S2-SAB 1
8. Compression Tube * W-10-143 0
9. 3/16" Bolt AN3-3A 7
10. 3/16" Thick Washer AN960-10 8
11. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-44 15
12. 90 Withdrawal Fitting 8342 2
13. 1/4" Large Washer AN970-4 1
14. 1/4" Shear Nut AN365-428C 1
15. 3/16" Bolt AN3-14A 1
16. 3/16" Shear Nut AN364-1032A 1
17. Vent Tube KPFS0020 1
18. Conduit Adjuster Assembly KSFS0014 1
19. Fuel Cap KSFS0007 1
20. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 3
21. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 2
22. Bead Chain - Retainer Sleeve/Detachable Sleeve KSHW0014 1
23. #3 Bead Chain KSHWO0012 7in
24. Bead Chain - End Coupling KSHWO0013 1
25. Plastic Retainer KPFS0012 1
26. 1/8" Small Brass Washer AN960-B4 1
27. Plastic Baffle *** KSFS0012 0
28. Rubber Gasket *** KSFS0013 0
29. O-Ring KSFS0009 2
30. Rubber Washer KSFS0010 2
31. 1/2" Thick Washer AN960-816 2
32. Nut-Flared Tube Bulkhead AN924-5D 2
33. Thread Sealant ** KSAC0014 0
34. Loctite Blue LOC-TITE 0
35. 1/4" Plain Nut AN345-416 1

*Referenced from Frame and Covering.
**Thread Sealant (builder provides) is recommended but Loctite Blue can be used.
***Supplied with Fuel Cap.

12/22/00



00/GL/LL

{PULSE LINE TO ENGINE)

23 FUEL PUMP (SUPPLIED WITH ENGINE) 1
TO CARBURETORS /a 7
yd ! 2 T0 FUEL o\ [ 70 carsureToRrs
: .n TANK Y
2 I —
_ 14

2

T, b
ST-16 TANGS |
ON ENGINE A“/ TO FUEL

i
!
I
I
i
)
]
I
1
1
'
I
. =, 1 TANK

MOUNT Y
r. 2
1
[ ]

VA
~ -

\

\

\

-%—-c:(_
. 8-
8 \

\

Y N3
AY .\
V \

= 1Y
(o] \
o

- PN -

/ /
909 E2Had
\
N

NVA AN

I
\
\
\
\
| N
\
\
\

©
&

/7

?__\

o

4
X
S

N
J

MD3939

\

RRRME3 S-17 STINGER
FUEL SYSTEM, OPTIONAL DUAL WING TANK

2790



PAGE 06-8
$-17 Stinger - Fuel System - Optional Dual Wing Tank
In addition to the Single Tank System
# DESCRIPTION PART NUMBER QUANTITY
1. Line Clamp, 3/8" FS-LCL 3/8 8
2. 1/4" Blue Fuel Line FS-FL 15 ft
3. Wire Casing ™ IP-WCASE 0
4. Primer Pump Kit ** SINGLE PRIMER(6) 0
5. Primer Fuel Line T * PRIME-LINE-T 0
6. Fuel Filter ** FS-FIL 0
7. Straight Withdrawal Fitting ** 8330 0
8. Fuel Shut Off Valve ** FS-S-OFF 0
9. Zip Ties ™ ZIP TIES 0
10. Safety Wire SAFETY WIRE 0
11. Fuel Mixer Block ** FS-FMB 0
12. Sump Drain Valve ** 8336 0
13. 3/16" Shear Nut ** AN364-1032A 0
14. Line Clamp, 5/16" I.D. ** FS-LCL 5/161D 0
15. 3/16" Bolt ** AN3-11A 0
16. 3/16" Thick Washer ™ ANS60-10 0
17. Fuel Line Y Connector 8345 2
18. 3/4" Cushioned Tube Clamp ** MS21919-DG12 0
19. Loctite Blue LOC-TITE 0
20. 90 Withdrawal Fitting ** 8342 0
21. Primer Pump * PRIME-PUMP 0
22. 1/8" Primer Line ** PRIMER LINE 0
23. 3/16" Bolt ** AN3-7A 0
24. Coil Wrap 1/2 SPIRAL LOOM 2 ft

*Supplied with Primer Kit.
**Referenced.

12/22/00



00/9¢2/01

NOTE: RADIUS CONNECTOR
TO CREATE CLEARANCE
AT ATTACH POINT

RAFINIES S—17 STINGER
AIRFOIL LIFT STRUTS

MD3758

1-20



PAGE 07-2
$-17 Stinger - Airfoil Lift Struts
# DESCRIPTION PART NUMBER QUANTITY
1. 5/16" Shear Nut AN364-524A 10
2. 5/16" Bolt AN5-13A 4
3. 5/16" Bolt AN5-12A 4
4. 5/18" Clevis Pin MS20392-4C33 2
5. 5/16" Bolt ANS5-15A 2
6. 5/16" Thin Washer ANS60-516L 12
7. 1/4" Eyeboit AN43B-14A 4
8. Tang ST-16 16
9. Lift Strut, 109 5/8" KPLS0005 4
10. 1/4" Thin Washer ANS60-416L 4
11. 1/4" Tensile Acorn Nut 42NKE-048 4
12. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-64 16
13. AFT Lift Strut Gusset W-ALS-G 4
14, Anti-Crush Bushing W-ANTI-CB 2
15. 3/16" Thick Washer AN960-10 32
16. 3/16" Bolt AN3-6A 4
17. Lift Strut Connector LS-SC-A 2
18. 3/16" Bolt AN3-7A 2
19. Jury Strut, AFT KPJS0005 2
20. Loc Ring RL 27 1/4 2
21. Jury Strut, Forward KPJS0006 2
22. Jury Strut, Diagonal KPJS0007 2
23. 3/16" Shear Nut AN364-1032A 8
24. 3/16" Bolt AN3-5A 2
25. 3/16" Stainless Steel Pop Rivet - Cherry Q CCPQ-62 16
26. 1/4" Shear Acorn Nut 52NKTE-048 2
27. 1/4" Thick Washer ANS60-416 4
28. Jury Strut, Crossing KPJS0008 2
29. AFT Upper Lift Strut Connector LS-ACU-2 4
30. 5/16" Thick Washer AN960-516 8
31. Small Lift Strut Chord Template * KPLS0004 1
32. Universal Shim ** UNV-SHIM 1
33. 1/4" Bolt AN4-15A 2

*This template is used to locate bolt holes.
**Builder must modify.

2/21/00



00/3¢/0L

A.SSV dTAIHSANIM/Q0d ASON HNIHIVA TVNOLLJO
ddDNILS 41-S SUUYUCERY]

CEBCAN




PAGE 08-2
$-17 Stinger - Optional Fairing Nose Pod/Windshield Assembly
# DESCRIPTION PART NUMBER QUANTITY
1. Windshield Tube Keel Connect Bracket KPFU0296 1
2. 90 Degree Elbow Fitting KPFU0297 2
3. Windshield Side Connector Tubes KPFU0298 2
4. Windshield Side Tubes KPFU0299 2
5. Windshield Top Arch Tube KPFUO0300 1
6. 90 Degree Gusset - Bent - LH KPACO0161-L 1
6. 90 Degree Gusset - Bent - RH KPAC0161-R 1
7. Nose Pod Arch Tube KPFU0301 1
8. Windshield KPWSQ0018 1
9. Bearing Strip, 2" x .032 x 38" Aluminum Strip * KAAC0036-1 0
10. Jigging Tube, 1/2" x .035 x 72" Aluminum Tubing * KAAC0036-2 0
11. Nose Pod KPWS0019 1
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-42 70
13. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-44 24
14. 1/8" Stainless Steel Pop Rivet - Cherry Q CCPQ-42 12
15. 3/16" Insert Nut I-NUT 2
16. 1" Compression Tube Fitting TC-4 2
17. 3/16" Bolt AN3-13A 2
18. 3/16" Thin Washer ANS60-10L 3
19. 3/16" Shear Nut AN364-1032A 3
20. 1/4" Bolt AN4-12A 2
21. 1/4" Large Washer AN970-4 2
22. Pitot Static Mount, 1" x 1" x 2 1/2" PVC * KAAC0036-3 0
23. #8 Pan Head Screw 8X1/2 PHS 2
24. Pitot Tube ** W-ASI-P 0
25. 3/16" Bolt AN3-25A 1
26. Rans S-17 Stinger Decal KPPL0004 2
27. 8x 32 Nut AN364-832A 2
28. 3/16" Plastic Washer PW-3 2
29. Document Pouch KPIN0OO45 1
30. 8-32 Truss Head Bolt AN515-8R7 2
31. Log Books** e 0
32. Loctite Blue LOC-TITE 0

*Builder must fabricate from Raw Stock.
**Referenced.

10/26/00



10/9/€

i L.H. SIDE
. \.\

3

RARIAIMES S—17 STING
OPTIONAL ELEVATOR TRIM

FUSELAGE —

ER
TAB

MD3956

€80



S-17 Stinger - Optional Elevator Trim Tab

PAGE 084

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Pop Rivet 40APR1/8 13
2. Trim Tab End Rib KPTRO007 2
3. 3/16" Truss Head Bolt AN526-C1032R12 2
4. 3/16" Thin Washer ANS60-10L 3
5. 3/16" Thick Washer AN960-10 2
6. Wire Swivel/Screw Stop 2361 2
7. Aluminum Bushing, 1/4" x .028 x 1/16" * KAAC0032-5 0
8. 3/16" Single Ear Nut Plate MS210561-L3 2
9. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 6
10. Trim Tab Hinge ST-16-BENT 2
11. Trim Tab Horn KPTRO008 1
12. 1/8" Aluminum Pop Rivet - Cherry Q AAPQ-41 7
13. Trim Tab KPTR0009 1
14. Conduit Adjuster Assembly KSFS0014 1
15. Cable Housing Stop Bracket KPTR0005 1
16. Trim Push Wire TR-PW 22 ft
17. Trim Cable Housing KSAC0008 22 ft
18. 1/4" Plain Nut AN345-416 1
19. 3/16" Boit AN3-14A 1
20. 3/16" Piastic Washer PW-3 2
21. Trim Lever KSCS0007 1
22. 3/16" Shear Nut AN364-1032A 1
23. Cushioned Tube Clamp MS21919WDG3 1
24. 3/16" Aluminum Pop Rivet - Cherry Q AAPQ-62 1

*Builder must fabricate from Raw Stock.

3/ 6/01



	Parts page turning.pdf
	Page turn 1.pdf
	Page turn 2.pdf
	Page turn 3.pdf




